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Report No.: GTSL202204000332F01

TEST REPORT

Applicant:
Address of Applicant:

Manufacturer:

Address of
Manufacturer:

Shenzhen Golden Vision Technology Development Co., Ltd

No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu
Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Shenzhen Golden Vision Technology Development Co., Ltd

No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu
Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Equipment Under Test (EUT)

Product Name:

Model No.:

Add. Model No.:

Trade Mark:
FCC ID:
Applicable standards:
Date of sample receipt:
Date of Test:
Date of report issued:

Test Result :

Smart Camera

T1

T2, T3, T4, T5,T6, T7, T8, V3, V6, V8, V9, V10

N/A

2APD7-T1

FCC CFR Title 47 Part 15 Subpart C Section 15.247
2022-03-31

2022-04-01 to 2022-04-25

2022-05-10

PASS *

* In the configuration tested, the EUT complied with the standards specified above.
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This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
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4 Test Summary

Report No.: GTSL202204000332

Test Item Section Result

Antenna requirement FCC part 15.203/15.247 (c) Pass

AC Power Line Conducted Emission FCC part 15.207 Pass
Conducted Peak Output Power FCC part 15.247 (b)(3) Pass
Channel Bandwidth & 99% OCB FCC part 15.247 (a)(2) Pass
Power Spectral Density FCC part 15.247 (e) Pass

Band Edge FCC part 15.247(d) Pass

Spurious Emission FCC part 15.205/15.209 Pass

Remark: Test according to ANSI C63.10:2013 and RSS-Gen

Pass: The EUT complies with the essential requirements in the standard.

Measurement Uncertainty

No. Iltem Measurement Uncertainty
1 Radio Frequency 1x107
2 Duty Cycle 0.37%
3 Occupied Bandwidth 2.8dB
4 RF Conducted Power 0.75dB
5 RF Power Density 3dB
6 Conducted Spurious Emissions 2.58dB
7 AC Power Line Conducted Emission 3.44dB (0.15MHz ~ 30MHz)

Radiated Spurious Emission Test

3.1dB (9kHz-30MHz)

3.8039dB (30MHz-200MHz)

3.9679dB (200MHz-1GHz)

4.290dB (1GHz-18GHz)

3.30dB (18GHz-40GHz)

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202204000332

5 General Information

5.1 General Description of EUT

Product Name: Smart Camera

Model No.: T1

Add. Model No.: T2, T3, T4, T5, T6, T7, T8, V3, V6, V8, V9, V10

Serial No.: N/A

Hardware Version: 1.0

Software Version: 1.0

Test sample(s) ID: GTSL202204000332-1

Sample(s) Status: Engineer sample

Sample(s) Status Engineer sample

Channel numbers: 802.11b/802.11g /802.11n(HT20): 11

Channel separation: SMHz

Modulation technology: 802.11b: Direct Sequence Spread Spectrum (DSSS)
802.119/802.11n(H20): 11
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type: FPC Antenna

Antenna gain: 3.0dBi

Power supply: 5Vdc 1A

Note:
Models T1 and models T2, T3, T4, T5, T6, T7, T8, V3, V6, V8, V9, V10 the difference is only to distinguish
different sales areas of different customers, the model name is different, and the products are exactly the
same.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 65
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Report No.: GTSL202204000332

Operation Frequency each of channel
Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

Lowest channel

2412MHz
Middle channel 2437MHz
Highest channel 2462MHz

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTSL202204000332

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply
condition. So the report just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode 802.11b 802.119g 802.11n(HT20)
Data rate 1Mbps 6Mbps 6.5Mbps

5.3 Description of Support Units

None.

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files.

e |IC —Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

5.8 Additional Instructions

Test Software Special test command provided by manufacturer

Power level setup Default

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 65
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Report No.: GTSL202204000332

6 Test Instruments list
Radiated Emission:
h Inventory Cal.Date Cal.Due date

| T E M f M | No.

tem est Equipment anufacturer odel No No. G CE) iR
T G Sgr:; mAb”eerCho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 24 2021 |June. 23 2022

L ) SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 24 2021 |June. 23 2022
Double -ridged SCHWARZBECK
5 waveguide horn MESS-ELEKTRONIK BBHA 9120 D GTS208 June. 24 2021 |June. 23 2022
6 Horn Antenna ETS-LINDGREN 3160 GTS217 June. 24 2021 |June. 23 2022
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 June. 24 2021 |June. 23 2022
9 Coaxial Cable GTS N/A GTS211 June. 24 2021 |June. 23 2022
10 Coaxial cable GTS N/A GTS210 | June. 24 2021 |June. 23 2022
11 Coaxial Cable GTS N/A GTS212 June. 24 2021 |June. 23 2022
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 June. 24 2021 |June. 23 2022
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 June. 24 2021 |June. 23 2022
- AFS33-18002

14 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 24 2021 |June. 23 2022
15 Band filter Amindeon 82346 GTS219 | June. 24 2021 |June. 23 2022
16 Power Meter Anritsu ML2495A GTS540 June. 24 2021 |June. 23 2022
17 Power Sensor Anritsu MA2411B GTS541 June. 24 2021 |June. 23 2022
18 pldEbnd R0 Rohde & Schwarz CMW500 GTS575 | June. 24 2021 |June. 23 2022

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 24 2021 |June. 23 2022
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 24 2021 |June. 23 2022
21 BrRithang SCHWARZBECK BBHA 9170 GTS579 | Oct. 172021 | Oct. 16 2022

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 17 2021 Oct. 16 2022
23 Amplifier TDK PA-02-03 GTS576 Oct. 17 2021 Oct. 16 2022
P S Sf\::‘;syzs:re"tr“m Rohde & Schwarz FSP GTS578 | June. 242021 |June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202204000332

RF Conducted Test:

: . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mim-dd-yy) (mm-ddsyy)
i MXA Signal Analyzer Agilent N9020A GTS566 June. 24 2021 June. 23 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 24 2021 June. 23 2022
3 Spectrum Analyzer Agilent E4440A GTS533 June. 24 2021 June. 23 2022
- 1o MRGIveclor Sl Agilent N5182A GTS567 | June. 24 2021 June. 23 2022
Generator
By ESC Angitesidin] Agilent E4428C GTS568 | June. 24 2021 June. 23 2022
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 24 2021 June. 23 2022
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 24 2021 June. 23 2022
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 24 2021 June. 23 2022
Chamber
General used equipment:
! Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm=ddsyy) (mimedd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 24 2021 | June. 23 2022
2 Barometer ChangChun DYM3 GTS255 June. 24 2021 | June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202204000332

7 Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the

maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antennas are FPC antenna, the best case gain of the antennas are 3.0dBi, reference to the appendix Il for
details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 65
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7.2 Conducted Emissions

Report No.: GTSL202204000332

Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) Ouasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
AUX m AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane

Remark

EU T Equipment Under Test

LISN {ine Impedence Stabilzation Network
Test table fheight=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 500hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202204000332

Measurement data

Line:
80.0 dBuv
Fii]
\ FCC Part15 CE-Class B_QP
&0 —
KCC Part]15 CE-Class B_AVG
h0 |2
5 R N
40 \\WW N q 11
/'W Hut { o
30 ;m h al Mﬁ WWWW&) H ._mmmmj ‘V\A?
) mwwm‘n b ‘I] 12\w'ku
ik AT S R
10 Mﬁ\
\\“*MAVE
0.0
0.150 [MHz] 30,000
Frequency | Reading | Factor Level Limit |[Margin
No. | " " MHz) | @Buv) | @B) | (dBuv) | (@Buv) | (aB) |Petc |P/F
1 0.1545 21.51 9.80 31.31 FE75 |-2444| AVG | P
2 0.1590 37 .66 9.80 47 46 6552 |-18.06| QP P
3 0.5055 32.37 9.71 4208 56.00 |-1392| QP P
4 0.5055 26.02 9.71 3573 4600 |-1027| AVG | P
5 0.9195 27.02 9.66 36.68 56.00 |-19.32| QP P
6 1.0500 17.00 9.64 26.64 4600 |[-1936| AVG | P
7 2.5350 2564 9.71 35.35 56.00 |-2065| QP P
8 2.5530 10.97 9.71 20.68 4600 |-2532| AVG | P
9 6.6210 26.44 9.74 36.18 60.00 |-23.82| QP =
10 7.1205 10.73 975 20.48 50.00 |-2952| AVG | P
11 16.8900 25.96 992 35.88 60.00 |-2412| QP =
12 17.3805 9.30 993 19.23 50.00 |-3077| AVG | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 12 of 65
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Report No.: GTSL202204000332

Neutral:

80.0 dBuv

70

_ \ FCC Fat15 CE-Class B_QP

50 Pr, A FCC Part]15 CE-Class B_AV)G

/F

L
<
/
3;_:-*'\4

40 il 0 11

E B D T e A

Iy 5
W'W?‘WVMM oal
10 J\\J ’

20

L
3
:

\“W-'AVE
0.0
0.150 (MHz) 30.000
Frequency | Reading | Factor Level Limit |[Margin
No- | " "(MHz) | (@Buv) | @B) | (@Buv) | (dBuv) | (aB) |P=®|P/F
1 0.1500 4255 9.83 52.38 66.00 (-13.62| QP P
2 0.1500 2405 9.83 33.88 56.00 |-2212| AVG | P
3 0.1815 20.37 9.79 30.16 5442 |-2426| AVG | P
4 0.1860 39.46 9.78 49.24 6421 |(-1497| QP P
5 0.2580 16.30 974 26.04 5150 |-2546| AVG | P
6 0.2670 35.59 974 4533 6121 (-1588| QP P
7 0.56325 3577 971 4548 56.00 |-1052| QP P
8 0.56325 22.07 971 31.78 46.00 |-1422| AVG | P
9 0.9330 11.97 9.65 21.62 4600 |(-2438| AVG | P
10 1.0140 29.10 9.64 38.74 56.00 |-17.26| QP P
11 17.3490 28.34 994 38.28 60.00 |-21.72| QP P
12 17.6685 844 9.95 18.39 50.00 |-3161| AVG | P
Notes:
1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss
4. If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet

both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 65
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7.3 Conducted Peak Output Power

Report No.: GTSL202204000332

Test Requirement : FCC Partl5 C Section 15.247 (b)(3)
Test Method : KDB558074 D01 15.247 Meas Guidance v05r02
Limit: 30dBm
Test setup: Spectrum Analyzer

e Y o o |

Vi e Y o o |
i [
= =5 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Peak Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20)
Lowest 7.64 4.89 4.15
Middle 7.56 5.07 4.53 30.00 Pass
Highest 6.99 4.46 3.52

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 65



Test plot as follows:

Report No.: GTSL202204000332

802.11b

Agilent Spectrum Analyzer - Channel Power

HIFGaln:Low

Center Freq: 2412000000 GHz
5 Trig:Free Run
#htzan; 40 4B

Agilent Spectrum Analyzer - Channel Power

10:43:51 AW Apr 22, 2022
Radio Std: None

AvglHold:> 100100
Radio Device: BT

HFGainlow

%0 GHz
‘AvalHold:» 1001100

Radio Device: 8T8

10.48:57 A Apr 2,

Ref 30.00 dBm

Ref 30.00 dBm

10 dB/di
og

10 dB/di
og

Center 2.412 GHz

Center 2.412 GHz
#Res BW 1 MHz

Span 40 MHz.

Sweep 1ms #Res BW 1 MHz

#VBW 3 MHz

#VBW 3 MHz

Span 40 MHz.
Sweep 1ms

Channel Power

7.64 dBm

120 MHz

Channel Power

4.89 dBm /20 MHz

Power Spectral Density

-65.37 dBm Hz W

Tesrs

Power Spectral Density

-68.12 dBm Hz [l

[

0 JFile <ScreenCapture.png> saved

Agilent Spectrum Analyzer - Channel Power

HIFGaln:Low

Center Freq: 2437000000 GHz

" #Anen: 40 4B

Lowest channel

10,0642 AW Apr 22, 2022
Radio Std: Nane
Trig: Free Run AvglHold:> 100100

Radio Device: BT

HIFGalnLow

) Trig; Free Ru
" #Anen: 40 4B

2437000000 GHz
n AvglHeld:> 100100

Radio Device: BTS

Ref 30.00 dBm

10 dB/di

10 dB/di Ref 30.00 dBm

Center 2.437 GHz

Center 2.437 GHz

Span 40 MHz,
Sweep 1ms

#/BW 3 MHz #Res BW 1 MHz

#/BW 3 MHz
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o Trig: Free Run “AvglHold:> 1001100 o Trig:Free Ru AvglHold>100/100
#IFGaln:Low #Atten: 40 4B Radio Device: BTS AFGaln: ow MAtten: 40 4B Radie Device: BTS
0 dBJdiv Ref 30.00 dBm 0 dBJdiv Ref 30.00 dBm
Log Log
T

Center 2.462 GHz Span 40 MHz, Center 2.462 GHz Span 40 MHz
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s LFile <ScreenCapiure png= saved

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 15 of 65



Report No.: GTSL202204000332

802.11n(HT20)

enter Freq 2.412000000 GHz

EEIN LiGH 10
Center Freq: 2.412000000 GHz Radie St

AvglHeld:> 100100

38,58 AM b 22, 2022

d: Nene

Channel Power

4.15 dBm /20 MHz

FGaintow * #hmen: 40 dB Radio Davics: BTS
0 dBidiv Ref 30.00 dBm
Log
Center 2.412 GHz Span 40 MHz
#Res BW 1MHz #VBW 3 MHz Sweep 1ms

Power Spectral Density

] -68.86 dBm iz W

[

Lowest channel

Center Freq: 2.437000000 GHz
) Trig: Free Run AvglHold>100/100

10:36:06.404
Radic 5td: None

o 22, 2022

Channel Power

4.53 dBm 120 MHz

wse A Alignment Completed

AFGainLow — MAtten: 40 4B Radio Device: BTS
0 dBJdi Ref 30.00 dBm
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Center 2.437 GHz Span 40 MHz
#Res BW 1MHz #VBW 3 MHz Sweep 1ms
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] 68.48 dBm iz W

[

Middle channel

Agilent Spectriam Analyzer - Channel Power
AL
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Ref 30.00 dBm
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Channel Power
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Report No.: GTSL202204000332

7.4 Channel Bandwidth & 99% Occupy Bandwidth

Test Requirement :

FCC Part15 C Section 15.247 (a)(2)

Test Method :

KDB558074 D01 15.247 Meas Guidance v05r02

Limit:

>500KHz

Test setup:

Spectrum Analyzer

Oooo
N Oooo
o o

A O

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Channel Bandwidth (MHz) .
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT20)
Lowest 7.968 16.52 17.74
Middle 7.927 16.53 17.73 >500 Pass
Highest 8.203 16.55 17.72
99% Occupy Bandwidth (MHz)
Test CH Result
802.11b 802.11g 802.11n(HT20)
Lowest 13.288 16.430 17.607
Middle 13.269 16.447 17.614 Pass
Highest 13.433 16.447 17.611

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 17 of 65




Report No.: GTSL202204000332

Test plot as follows:

802.11b 802.11g

Agilort Spectrum Analyzer - O

1 u
Freq: 2.412000000 GHz Radia ter Freq: 2.412000000 GHz Radie e
o T al o Trig: Free Run AvglHold> 1010
SIFGalnlow | #Aen: 40 dB Radio Device: BTS SFGalnLow  RAtten: 40 4B Radio Device: BTS
0 dBidiy Ref 30.00 dBm 0 dBidiy Ref 30.00 dBm
Log Log
s
Center 2412 GHz Span 40 MHz Center 2412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms. #Res BW 100 kHz #VBW 300 kHz Sweep 5ms
Occupied Bandwidth Total Power 7.52 dBm Occupied Bandwidth Total Power 4.92 dBm
13.288 MHz 16.430 MHz
Transmit Freq Error 15.931 kHz OBW Power 99.00 % Transmit Freq Error 6.220 kHz OBW Power 99.00 %
x dB Bandwidth 7.968 MHz x dB -6.00 dB x dB Bandwidth 16.52 MHz x dB -6.00 dB
wsa File <ScreenCapture.png> saved [ wsa File <ScreenCapiure png> saved Kgsmns

Lowest channel

2437006000 GHz 2.437000000 GHz Radio S1d
) Run AvglHold:> 10110 o T un AvglHold> 10110
HIFGain:Low #Atten: 40 4B Radio Device: BTS AAFGainLow HAtten: 40 4B Radio Device: BTS
0 dBidiv Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm

Log Log
Center 2437 GHz Span 40 MHz Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms #Res BW 100 kHz #VBW 300 kHz Sweep Sms

Occupied Bandwidth Total Power 7.84 dBm QOccupied Bandwidth Total Power 5.25 dBm

13.269 MHz 16.447 MHz

Transmit Freq Error -46.242 kHz OBW Power 99.00 % Transmit Freq Error 2.919 kHz OBW Power 99.00 %

x dB Bandwidth 7.927 MHz x dB -6.00 dB x dB Bandwidth 16.53 MHz x dB -6.00 dB
jusc L/File <ScreenCapture.png> saved Cgsramus wsc i File <ScreenCaplure png> saved Ksmans.

Middle channel
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LIGH 10:57:16 AM Apr 22, 2022
Freq: 2.462000000 GHz Radio Std: Nane

2452000000 GHz
n AvglHeld> 10/10

AvglHold> 1010
#FGainLow Radio Device: BTS HFGalntLow
10 dB/di Ref 30.00 dBm 10 dB/di Ref 30,00 dBm
Lo

Center 2462 GHz Span 40 MHz Center 2462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms #Res BW 100 kHz #VBW 300 kHz Sweep 5ms

QOccupied Bandwidth Total Power 6.96 dBm Occupied Bandwidth Total Power 4.77 dBm

13.433 MHz 16.447 MHz

Transmit Freq Error 34.532 kHz OBW Power 99.00 % Transmit Freq Error 1.818 kHz OBW Power 99.00 %

x dB Bandwidth 8.203 MHz x dB -6.00 dB x dB Bandwidth 16.55 MHz x dB -6.00 dB
Jwsa Ggsmms s UFile <ScreenCapture. pag> saved Kgsratus
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802.11n(HT20)

105532
Radio Std: None

req: 2.412000000 GHz
Run AvglHeld=>1010

enter Freq 2.412000000 GHz

Radio Device: BTS

SFGainLow

10 dBid Ref 30.00 dBm

Center 2412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms.
Occupied Bandwidth Total Power 4.20 dBm
17.607 MHz
Transmit Freq Error 7.546 kHz OBW Power 99.00 %
x dB Bandwidth 17.74 MHz x dB -6.00 dB
s6 AJFile <ScreenCapture.png> saved Kysrarus

Lowest channel

Agilent Spectrim Analyzer - Occupied BW
AL k

“Center Freq: 2437000000 GHz
Trig:Fi

enter Freq 2.437000000 GHz
I~ ree Run Avg|Hold=>10H0
#IFGainLow #htten: 40 48

10 dBidiv Ref 30.00 dBm
Log
Center 2437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms

Occupled Bandwidth Total Power 4.45 dBm

17.614 MHz
Transmit Freq Error -13.742 kHz OBW Power 99.00 %
x dB Bandwidth 17.73 MHz x dB -6.00 dB
[

Middle channel

150 AM A7 22, 2022

1057
Radlo Std: None

Center Freq: 2462000000 GHz
Trig: Free Run AvglHold:> 1010

Radio Devics: BTS

#IFGaln:Low T sawen: 0 d8
dBidiv Ref 30.00 dBm
Log
|

Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms

Occupied Bandwidth Total Power 3.74 dBm

17.611 MHz
Transmit Freq Error 13.780 kHz OBW Power 98.00 %
x dB Bandwidth 17.72 MHz x dB -6.00 dB
uso UFile <ScreenCapture png> saved Kgismatus
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7.5 Power Spectral Density

Report No.: GTSL202204000332

Test Requirement: FCC Partl5 C Section 15.247 (e)
Test Method: KDB558074 D01 15.247 Meas Guidance v05r02
Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer

e Y o o |

Vi e Y o o |
i [
= =5 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g 802.11n(HT20) (dBm/3kHz)
Lowest -27.088 -27.025 -26.855
Middle -27.840 -28.096 -27.800 8.00 Pass
Highest -28.744 -28.527 -28.181

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 20 of 65
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Test plot as follows:
802.11b 802.11g

Agilers Spectrum Analyzer - Swept SA
Avg Type: Log-Pur
AvglHold:> 100100

051253 AM Ay 24, 2022
TRACE

[T ey T ——

> 7 ] " Ava Type: LogPwr G
NG Fast (o) TrlgiFresRun AvglHold>1001100 TrPE M NGl
FGainLow #Atten: 40 dB Lol IFGain:Low

Ref Offset 3 B Mkr1 2,412 00 GHz Ref Offset 3 dB
10aBialv Ref 30.00 dBm -27.088 dBm 10cB/v Ref 30.00 dBm

Center 2.41200 GHz ‘Span 40.00 MHz Center 2.41200 GHz Span 40.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)

= gl s gl

Lowest channel
pT———"

L
arker 1 2.437000000000 GHz
HO: Fast

Avg Type: LogPur
Trig: Free Run AvglHeld> 1001100

Agilnt Spoctrum Analyzor - Swept SA
RL e
arker 1 2.437000000000 GHz ) Avg Type: Log-Pur
PG et (oo TrigiFresRun AvalHold>1001100 .
IFGian:L owe #Atten; 40 4B IFGian:L owe #Atten; 40 4B
Ref Offset3 dB Mkr1 2.4 Sh Ref Offset3 dB Mkr
10deidiv  Ref 30.00 dBm -27.840 dBm 10deidiv  Ref 30.00 dBm
Log Log
Center 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 5 (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 5 (1001 pts)
s s

Middle channel

Avg Type: Log-Pur

enter Freq 2462000000 GHZ L
Trig:Free un Avaliordo 108100
" MAten: 40 4B

PFHO: Fast
IFGalnLow
Mkr

Agilent Spoctrum Anakyzer - Swept 54
Avg Type: Log-Pur
AvglHold:> 100100

PO Fast o
IFGain:Low
Ref Offset 3 dB Mkr1 2.462 00 GHz Ref Offset 3 dB
Ref 30.00 dBm -28.744 dBm {ogerciv_Ref 30.00 dBm
Center 2.46200 GHz ‘Span 40.00 MHz Center 246200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
= gl [

Highest channel
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802.11n(HT20)

Agilent Spectrum Analyzer - Swept SA

Ref Offset 3 dB

10 dgidiv - Ref 30.00 dBm

larker 1 2412000000000 GHz

Avg Type: Log-Pwr
Trig: Free Run AvglHold:> 1007100

PHO: Fast ()
IFGalLow #htten: 40 4B

Center 2.41200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Tgsrs

Sweep 4.218 s (1001 pts)

‘Span 40.00 MHz

Agilent Spectrim Analyzer - Swept S
AL k

arker 1 2.437000000000 GHz

Ref Offset 3 d8
0deidv  Ref 30.00 dBm
Log

Lowest channel

~ Avg Type: LogPwr
AvglHold=> 1001100

Trig: Fres Run

FHO: Fost (o
IFGain:Low #htten; 40 4B

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

[

Span 40.00 MHz

Sweep 4.218 s (1001 pts)

Agilent Spectrim Analyzor - Swopt S
i .

Ref Offset 3dB
0 dBidi Ref 30.00 dBm
Log

L
enter Freq 2.462000000 GHz

Middle channel

Avg Type: Log-Pur
Avg|Hold>100/100

Trig: Free Run

" wntten: 40 4B

FHO: Fast
IFGain:Low

Center 2.46200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz
[

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

Highest channel
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7.6 Band edges

Report No.: GTSL202204000332

7.6.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

KDB558074 D01 15.247 Meas Guidance v05r02

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

e Y o o |
/'\\ o Y s o
e Y o o |
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test plot as follows:

Test mode: 802.11b

T p——
3 I " vy Type: LogrPur Bg Type: Log-Pwr
PO Fast (o TrigiFresRun AvuglHold>1001100 el PG Fast (oo TrigFreeRun AvgiHold>100/100
1FGainLaw #hsten: 40 4B et 1 Gaind ow #htten: 40 4B
Mkr3 2.386 95 GHz
0 dsidiv__ Ref 30.00 dBm -49.710 dBm/ 0dsidiv Ref 30.00 dBm -49.278 dBm|
Log Log
v Q
¥ 0 VI
Start 2.38000 GHz Stop 243000 GHz Start 2.44000 GHz Stop 2.49000 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)
G (Moo Tl I
1 N f 241200 GHz -12.186 dBm 1 N f 246200 GHz -12.736 dBm
2 N f 2390 00 GHz 51625 dBm 2 N f 248350 GHz 50,402 dBm
= f 230695GHz  49.710 dBm = B f 248778GHz 49278 dBm
a 4
5 5
6 6
T 7
8 8
) 3
10 10
1 v 1" v
wsc iUFile <ScreenCapture. pag> saved [ s iUFile <ScreenCapture.png> saved Kgsmus

Lowest channel Highest channel

802.119g

Agilent Spectrum Analyzer - Swept SA

Test mode:

L0847 AM fgr 22, 2022
TRACE S

Avg Type: Log-Pwr

Agilent Spectrum Analyzer - Swept SA
AL o 34ALT 110520 A1 rer 22, 2002
larker 3 2.387650000000 GHz B Avg Type: Log-Pur ™ AE !
PO Fast (g0 Trig:FreeRun AvalHold> 1001100 O Tot o o AvalHold> 100/100 TrFE b
IFGaln:Low Hhren: 40 B WFGainiow bl
MKkr3 2.387 65 GHz Mkr3 2.487 80 GHz
0dsidv Ref 30.00 dBm -49.226 dBm/ 0dsidiv Ref 30.00 dBm -48.631 dBm|
Log Log
L4 0o
v ks
[ [}
Start 2.38000 GHz Stop 2.43000 GHz: Start 2.44000 GHz Stop 2.49000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)

2.462 00 GHz 19.775 dBm

f
f 2.48350 GHz -48.980 dBm
f 2.487 80 GHz 48631 dBm

2.412 00 GHz 19.172 dBm
2,390 00 GHz 51.454 dBm
2387 65 GHz 49.226 dBm

’ . Lglsratus
Highest channel

: Ggsmns
Lowest channel

e L0147 A 22,2022 3 1151020 2 g 22,202
Avg Type: Log-Pur e G Ag Type: Log-Pur aE G
e Pl AvglHold>1001100 el PO P o THE AvglHold>100/100 e
IFGainLow sl IFGalLow Hatten: 40 4B =
Mkr3 2.386 685 GH.
0 dsidiv__ Ref 30.00 dBm -48.800 dBm/ 0dsidiv Ref 30.00 dBm
Log Log
) o0y
L LI )
Start 2.38000 GHz Stop 243000 GHz Start 2.44000 GHz Stop 2.49000 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)
MR { Moo<] Thcl
1 f 241200GHz  -19.382 dBm N f 246200GHz 20302 dBm
2 N f 230000GHz  49.870 dBm 2 N f 248350GHz 49565 dBm
w3 N f 230665GHz 48800 dBm w3 N f 248776GHz 49912 dBm
4 4
5 5
& 3
7 7
8 8
) 3
10 10
1 v 1" v
[ gl s Lgsmus

Lowest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 24 of 65



GTS

Report No.: GTSL202204000332

7.6.2 Radiated Emission Method

Test Requirement:

FCC Partl5 C Section 15.209 and 15.205

Test Method:

ANSI C63.10: 2013

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
oM LR Average 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 22.00 e
Test setup:

Tum Tablev -

<150cm >,

| Earici]A[ P::a:::phﬁeT]v

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from O degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Measurement data:
All antennas have test, only the worst case ANT 1 report.

Report No.: GTSL202204000332

Test mode: 802.11b ‘ Test channel: | Lowest

Horizontal
100.0 dBu¥/m

a0 T T

. SN

70 | I \

. \
iR

|

S PSR TR | TN e
40
30
20.0
2380.000 [MHz) 2430.0
No. Frequency | Reading | Factor Level Limit [Margin Detector

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
2390.000 20.12 26.32 46 .44 7400 |[-27.56| peak
2390.000 -2.49 26.32 23.83 5400 |-3017| AVG
2412.000 65.82 26.36 92.18 7400 |18.18 | peak
2412.000 50.11 26.36 76.47 5400 |2247 | AVG

BlWIN| —

Global United Technology Services Co., Ltd.
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Vertical
100.0 dBu¥/m

Report No.: GTSL202204000332

3
w“ /_—)\,_Mx\
a0 i WI /_/ r \\
/ FCC P35 C-HE[FI' al \
7 i A |
60 \ {
J FCC Pall15\1‘:- 3
» 1WM Wi poak
T A RIPROY Io*
40
30
20.0
2380.000 [MHz) 2430.0
No. Frequency | Reading | Factor Level Limit [Margin Detecior

(MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)
2390.000 19.83 26.32 46.15 7400 |-27.85| peak
2390.000 -1.46 26.32 24 .86 5400 |-29.14| AVG
2412.000 67.82 26.36 94 .18 7400 |20.18 | peak
2412.000 49.99 26.36 76.35 5400 [2235]| AVG

Bl WM ==
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Test mode: 802.11b Test channel: Highest

Horizontal
100.0 dBu¥/m

30 R
) A B —
70 [/J L\\\ FCO[Rajt)5 C-RE(Peak)
. 1/ \

T, |‘ / \ JJF Heflpa 5H||3-FIE[AVE)
e sl [ SN -

40

30

20.0
2440.000 [MHz) 2450.0

Frequency | Reading | Factor Level Limit [Margin
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
2462.000 64 82 26.44 91.26 7400 |17.26 | peak
2462.000 51.10 26.44 77.54 5400 |[23.54 | AVG
2483.500 19.83 26 .47 46.30 7400 |[-27.70| peak
2483.500 -1.33 26.47 25.14 5400 |[-28.86| AVG

No. Detector

BlWIN] =
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Vertical
100.0 dBu¥/m

) ///’\)J\\\
80 / 2 \ FC :IIL'“’s C-RE(Peak)
. 7 \ ”'
60 / \
/ \ HCg|Parf1 b C-RE(AVE)
- 7 \ | W
M w | L}M peak
40
30
20.0
2430.000 CLE] 2430.0
No. Frequency | Reading | Factor Level Limit [Margin Detector

(MHz) (dBuV) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)
2462.000 71.50 26 .44 97.94 7400 |2394 | peak
2462.000 50.12 26.44 76.56 5400 |2256 | AVG
2483.500 19.88 26 .47 46.35 7400 |-27.65| peak
2483.500 -1.69 26 47 2478 5400 |-29.22| AVG
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‘ Test mode: | 802.11g | Test channel: Lowest

Horizontal
100.0 dBu¥/m

90 W
\ 14
" ! \ W% arl15 C-RE[Peak}
70 | h A M‘
. ) LN
/ 'FCE aIHSW%L\
&0 f‘i I\JWI‘I i peak
WM
40
30
200
2380.000 {MHz) 2440.0
No. Frequency Readin_g Factor Leve'l Limi.t Margin T —
(MHz) (dBuV) (dB/m) [(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 20.34 26.32 46 66 7400 |[-27.34| peak
2 2390.000 -0.95 26.32 2537 5400 |(-2863| AVG
3 2412000 64.81 26.36 91.17 74.00 1717 | peak
4 2412000 4338 26.36 69.74 54 .00 1574 | AVG
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Vertical
100.0 dBu¥/m
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Report No.: GTSL202204000332

.-\‘_r/w H\AMN\I"I’IM peak
” st pobifl o 1‘”‘%
40
30
20.0
2380.000 (MHz) 2440.0
No. Frequency | Reading [ Factor Level Limit |Margin Detector

(MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)
2390.000 20.55 26.32 46.87 7400 |-27.13| peak
2390.000 -1.13 26.32 25.19 5400 (-28.81| AVG
2412.000 71.06 26.36 97 .42 7400 |2342 | peak
2412.000 51.17 26.36 77.53 5400 |2353| AVG

Sl W N -
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‘ Test mode: | 802.11g | Test channel: Highest

Horizontal
100.0 dBu¥/m

90

] / T I
m / i

I / \ FF C PagilC-RE(AVE)
50 s e i

. [rs—
peak

40

30

20.0
2440.000 [MHz) 24500

Frequency | Reading | Factor Level Limit |Margin
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
2462.000 62.57 26.44 89.01 7400 |15.01 | peak
2462.000 4529 26.44 71.73 5400 |[17.73| AVG
2483.500 19.17 26.47 45 64 7400 |-28.36| peak
2483.500 -3.08 26.47 23.39 5400 |(-3061| AVG

No. Detector
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Vertical
100.0 dBu¥/m

. / ol
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1

0 MW"‘MWpeak
w0
30 4
20.0
2440.000 [(MHz) 2490.0
o[ Feauenr [radr [ eactr [ Lovet | e M0
1 2462000 69 84 26 44 96.28 7400 |2228 | peak
2 2462000 50.10 26 44 76.54 5400 |2254 | AVG
3 2483500 2535 26 47 51.82 7400 |-22.18| peak
4 2483.500 -0.62 26.47 25.85 5400 |-28.15| AVG
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Test mode: | 802.11n(HT20) ‘ Test channel. Lowest

Horizontal
100.0 dBu¥/m

0 quﬁ J"_‘\I
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70 J ] \ |
60 .ﬂ " " fl
/ il b L
50 / T peak
WW
40
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20.0
2380.000 [MHz] 2440.0
Frequency | Reading | Factor Level Limit |Margin
No. | " "MHz) | (dBuv) | (@B/m) |(dBuvim)|(dBuv/im)| (aB) |2
1 2390.000 19.73 26.32 46.05 7400 |-27.95| peak
2 2390.000 -1.71 26.32 24 61 5400 |-29.39| AVG
3 2412.000 61.41 26.36 87.77 7400 |13.77 | peak
4 2412.000 4226 26.36 68.62 5400 | 1462 | AVG
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Vertical
100.0 dBu¥/m
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20.0
2380.000 (MHz) 2440.0

Frequency | Reading | Factor Level Limit |Margin

No. | " "'MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (aB) [P

2390.000 21.34 26.32 47.66 7400 [-26.34| peak
2390.000 -0.64 26.32 25.68 5400 ([-2832| AVG
2412.000 70.60 26.36 96.96 7400 | 2296 | peak
2412.000 52.50 26.36 78.86 5400 (2486 | AVG
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Test mode: | 802.11n(HT20) ‘ Test channel: Highest

Horizontal
100.0 dBu¥/m

) /Mmﬂ'm\
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UU W i WWpeak
40
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20.0 ;
2430.000 [MHz] 24390.0
Frequency | Reading | Factor Level Limit  |Margin
No. | " MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) |2t
1 2462.000 60.64 26 .44 87.08 7400 |[13.08 | peak
2 2462.000 43.18 26 .44 69.62 5400 |15862 | AVG
3 2483.500 19.56 26 .47 46.03 7400 |(-27.97| peak
B 2483.500 -3.05 26 .47 23 42 5400 |[-30.58| AVG
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Vertical
100.0 dBu¥/m

50 Ly | HAW M‘
MMWW w\\,wpeak
40
30
20.0
2430.000 (MHz) 2450.0
Frequency | Reading | Factor Level Limit [Margin
No- | " MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) |2
1 2462.000 68.20 26 .44 94 64 7400 |2064 | peak
2 2462.000 48.87 26.44 75.31 5400 |21.31| AVG
3 2483.500 2523 2647 51.70 7400 |-22.30| peak
E 2483.500 -1.81 2647 24 66 5400 |-2934| AVG
Remarks:
1. Only the worst case Main Antenna test data.
2. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.
3. Final Level =Receiver Read level + Antenna Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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